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A,

ARM BED AND IT'S ACCESSORIES

Part No

Name Of Part

Remarks

C1041-0A
EJ1051-0A
PA1013-4A
PA1013-5A
PB1010-0A
PB1012-0A
PB1052-0A
PB1053-0A
PB1063-0A
PB1132-0A
PB1133-0A
PB1348-0A
PB4080-0A
PB4081-0A
PB6050-0A
PB6056-0A
WA049001
WA059003
XB216001
YA020080
ZMJ05008
ZSB09011
Z5B09020
ZSB09033
ZSB11012
ZSB11022
ZSC06003
ZSC09011
Z5C09012
Z5C11004
ZS5F09003
Z5Q090035

-------

SEOPPEr =mmmmmmm=-mss=mmmesemcsoooasmomeeoeeoseeaen
Top cover thrcad guide  -----------=-==-=-=nonmmmome

Oilcap ---
Oilcap ---
Face plate

Protecting CovVer ----------o-msommmmmmmmoomomaoueonns
Thread guide wire -----=-----me--o-omommmmoooooesoeo-
Thread guide wire --=----s=m-mmmrocemmmmmoomanonne
Thread take-up COVEr ---------som-mommmmocomomuoae-

Cover Plate
Oil tank --

Protecting COVer -=-----=enmmmm=mmmsmmmnmmoomoooooeens

Slide plate(
Slide plate(

left) ---e-smmmmmmmecmerommmmmemooee s
right) =--=--ecmcommomommcammmmmeoan e

Needle plate --------------rmmm-eoomoenoommno oo
Protecting needle slide ---------r-o-o--nocomomoooen-

Washer ---

--------------------------------------------

Screw(M5 x 0.8 X 10) -----memmmmmommmmmmomorromaaeas
Screw(9/64-40 X 6.5) --e-m-mmmmomommomsmcoonoooos
Screw(9/64-40 X 6) -------mm-emo-oeemmmmmmoooooooo-
Screw(9/64-40X4) --c-mo-emmmmocesomomooonoooe
Screw(11/64-40 X 8) ---cemmmmmeooomeomooooomeeeees
Screw(11/64-40 X 7) ------mmemmmmmomommeooonnneoas
Screw(3/32-56 X3)  ---sa---emmmmcoooooomsnoosonaan
Screw(9/64-40%x4.5) -----eemoemmmmmeomooomeeoone
Screw(9/64-40X7)  wemmm-ommomoeoomsemsnmmrovenaos
Screw(11/64-40 X 8) ----mcsommmmmmocmmommnomoo oo
Screw(9/64-40 X 8) --------o-emmmamcmmamonme oo es

Screw(9/64

T 0 RS
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B. | UPPER THREAD TENSION REGULATOR MECHANISM

Name Of Part

Part No Q, TY Remarks
Al021-1A eeeee- Thread tcnsion spring  ----==---====--=-=c-usommm=r-woo- 2
Al024-1A  =mmeee- Tension regulator bracket -----------c---msmmoommnomcn 2
Al026-1A =eeee- Thread tcnsion stud ~----=----eecemmmmmmnnamomcommmmm e 2
A1026-2A  meeeme- Thread tcnsion stud ===---=c--=mocemmmmmcenmcoooommmnnos 1
A1027-1A mmemee Thread take-up spring -------=---===c-e---oco-am=como- 1.
Al1028-1A  emmeees Tension releasion pin  -==-==s=-=--ecnommmmcemmomooaas- 1
A1028-2A mmeees Tension releasion pin  ---=-=--==-=--=omcrommmmmmorooonn 1
A1030-0A  meseee Thread guide disk  -----=----===--=mnoomemmmmmmmmanmmes 1
Al1031-0A e Thread guide disk --------====-=-ncrmemmmmomromuonomoos 1
A1032-0A  mmemee- SPring -=-------=--m-smssemsmosmmososeooemonoosooooooo- 1
A1033-0A  esmeee- Thread guide bracket ----------~=--=-=c---emsmmooooooo- 1
A1034-0A  ememee- Tension regulator presser dis¢  =-=-==------=c---umn--- 2
A1035-0A  eemmmee- Tension dis¢ --=---===-===c-mmmmmsmesomomoocoamsommmooae 4
A1036-0A  meeeee- Tension regulator spring -----------=--~--=--==c---==-- 1
A1037-0A e Tension releasion plate ----------=-c---2omommmmmemnnoeo- 1
A1038-0A  eeemee- Upper thread tension plate ---------=----=-=-onooon-o 1
PB1020-0A  seemme- Thread tension reguiator assy ---------=r-===--=-===-- 1
PB1043-0A == Tension relesion pin  --------=smm-mmmomooooooommmomanns 1
YAQ020150  mmemee- Pifl ---mmmemmmemmmssmmmemmmmecesecmcimmmmemcoesecoooenes 2
YA025150  eeeee- PiN  =--e=memmm—eememmmmmmmemmmecocsamsemmm—sosoooooosos 2
ZSB06003  eeeee- Screw(3/32-56 X 12) --c--mmmmeonmmmmmmcomeomsomm oo 1
ZSB11022 e Screw(11/64-40X 7) =----mmmrmmmmomooomomoommmmmroanoos 1
zZsGo9o04 emeeee- Screw(9/64-40X2.5) -------mmmmmmcmomssonmnnmoennooes 2
ZSG0900s mmemee- Screw(9/64-40 X T) ------ommmmmmmmecrommmmoommemomaos i
ZSH15002 - e Screw(15/64-28 X 8) ----eemmmmmmmmemnomomsnmeamono e 1
ZsLogoor 0 seeeee- Nut(9/64-40 X 3) ----ceemmmmmmmmsnommmecosommnanmnoe 1
ZSN16002 A S PR Nut(1/4-40 X 12) ----c-msmmmmmmmemmmmansomomomomomoooe 3
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C. UPPER SHAFT MECHANISM
Name Of Part
Part No Q,TY  Remarks
B1321-0A  emmmemee- Spring flange -------==-=m-mm=m--meemmoaooooun 2
BB6204ZZNR  eememeeee- Ball bearing ------------cmmememmmmmammmenoee 1
EG1105-0A  emmeemeee- Pulley ------oemmmmmmommmmmmmcecocc oo 1
EJ1101-0A  eemmmeee- Upper shaft bushing  -----------=---cccmmmmo- 1
EJI103-0A  ememmeeee- Upper shaft bushing ------=---nocnoooomam-- 1 |
EJI106-0A  mmmmemeee- Crank cam  ---------emomomomoomcemmmomooneo - 1 |
EJ1320-0A  emeeeeee- Belt sprocket -------=-----=sxcemmmmmmnnzaas I |
EJ1322-0A  eemmmeeee- Timing belt ---------rmmmmcmmmomemomnnnn oo 1 |
PB1100-0A  mmmmemee- Uppeer shaft ----------mm--oommmocomoommoems | 1
PB1108-0A memmmeee- Gear ------m-mmmmmmmmemeemoom—o—memmmmeooo—eoo 1
PB1298-1A memeeeees Eccentric ---=-=----a==--mm-eermmmmmaocooomnooo 1
XB118001  mmmmeeee- Felt --ma-m-commemmmmmmmmcamemmec oo meam e 1
ZSA16009 mmmmeeee- Screw(1/4-40X7) ----cmmmmmmmmmmmoomeacen e 1
ZSAl16010  mmemmeeee Screw(1/4-40X4.5) ---cemmmmmmmmmmeeanooee- 2
ZSA16029  mmmeemee- Screw(1/4-40X3.5) --em-ommmmmmmmennnmmaee 1
ZSB15006  mmmeeeee- Screw(15/64-28 X 8.5) ------mmesnammaeaoo- 2
ZSB15025  meemeee- Screw(15/64-28 X 12) ----mmcmmmomnmmoaono- 3
ZSB15041  mmememee- Screw(15/64-28 X9)  ----csmemmmemnoooaaoo- 1
ZSB18001  emmmeeeee- Screw(9/32-28 X 16) ----=----eermmomoomoooe 1
ZSB18002  mmeeeeee- Screw(9/32-28 X 13)  -------m--mmmmommmeees 1
Z8SB22001 memmeeee- Screw(11/32-28 X 13) -e--mmmmmmmmcemmooooe- 1
ZSH15002  meeeemee- Screw(15/64-28 X 8) --eemmmmmmmmeeomooenoo 1
ZSH16001 emememee- Screw(1/4-40X 6) -------smmmmmommomononno- 2



EXOMdNI

010808SZ ¥0060052
0£0808SZ
v0-Z.918d o &
0£0808SZ ——§ \ Y
0£0808SZ
y006005Z —( NN
0 | -
,
V0-699}8d 3*” v0-99918d 2,
v0-18018d [/ 2
v0-£9918d 1
vLoLLasz 9¢060882 | vo- SR .
)
S9000EVX
VO-1/9}18d — vO-v.0t8d i
; 60
07000SVX 0
0¥0005V¥X M‘
V0-Z8010 [ A
V0-08019d VO-190LY !
v0-1.0}8d

V#0901 A _ O— r0051Hsz

WSINVHOIW ¥HATT dN-3AVL ANV ¥Vd TIATAN

A
& Tadl]
v0-599.8d !" v0-29919d

Zl” _iooicoem  ©

)
&7

0

F—LEELXVYHNI

920608827

A3

——V0-1.918d
v0-199i4d

8 —£000E0YM
¢0060718Z

C
AP g F000E0YM
@— E000E0YM
® p— L008071SZ

v0-9.018d

59 £c060882Z

v0-04019d

¢—— €00LLHSZ

v0-£l0lvd



D,

NEEDLE BAR AND TAKE-UP LEVER MECHANISM

Part No

Name Of Part

Q, TY

Remarks

A1061-0A
A1107-0A
C1062-1A
C1082-0A
INHAX1#11
INPKGX38
PA1013-0A
PB1070-0A
PB1071-0A
PB1073-0A
PB1074-0A
PB1076-0A
PB1080-0A
PB1081-0A
PB1661-0A
PB1662-0A
PB1663-0A
PB1665-0A
PB1666-0A
PB1671-0A
PB1672-0A
Y1060-4A

- e -

-

- -

L

- -

-

[ e

Take-up lever support stud
Needle bar crank pin
Needle bar connccting link

Needle bar guide slide dlock
Needle --------------
Guide needle(piercer)
Needle bar upper bushing cap

Needle bar

Needle bar bushing(upper)
Needle bar bushing(lower)
Needle bar connecting stud
Needle bar thread guide
Needle bar connecting crank rod
Needle bar connecting link plate
Needle al locate block
Needle clamp(left)

Needle clamp(right)
Needle clamp shaft

Guide needle supporting shaft
Vertical guide shaft
Guide needle clamp
Thread take-up
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D,

NEEDLE BAR AND TAKE-UP LEVER MECHANISM

Part No

Name Of Part

Remarks

WA030003
WA030004
WB031001
XA300065
XA500040
ZSB08010
ZSB08030
ZSB09022

ZSB09026

ZSB11014
ZSH11003
ZSH15004
ZSL08001
ZSL09002
7SQ09004

- -

- -

- -

Sk -

Washer --------mme---
Washer -----n---mmu=-
Spring washer -----
O1l wick -----===n-=-
Oil wick -==-----=m---

Screw(1/8-44 X 4.6)
Screw(1/8-44 X 5.6)
Screw(9/64-40 % 8)
Screw(9/64-40x35)

o e = S WD e MW AR

e e e L

A RS

Screw(11/64-40 X 8.5) --=---memmommmee-
Screw(11/64-40%8.5) -----=--2m-mmmoo-
Screw(15/64-28 X 20) -=--=---smmnoomoo-

Nut(1/8-44 X2) ----

Nut(9/64-40 x 2.5)
Screw(9/64-40 %X 6)

11
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E,

NEEDLE ROCKING MECHANISM (1/2)

Part No

Name Of Part

Q, TY Remarks

PB1330-0A

PB1331-0A

PB1332-0A

PB1335-0A

PB1340-0A

PB1340-1A

PB1341-0A

PB1342-0A

PB1343-0OA
PB1345-0A

PB1346-0A
PB1351-0A
PB1352-0A

PB1353-0A
PB1356-0A
PB1357-0A
PB1358-0A
XA300210

YB020012

ZSB09016
ZSB11003
ZSH15002

Needle vibrating arm set(left) ------------
Needle vibrating shaft ---------------==r---

Needle vibrating arm

Bell crank shaft -----

Needle vibrating arm set (right)  ---------
Needle vibrating shaft -----------m-en-mm--
Needle vibrating shaft hushing ----------

Vibrating bushing --
Spacer ----e---mm-e---

Needle vimrating arm (fornt right)  ------
Needle vibrating arm (front left) ---------

Flank rod(short) ----
Bell crank (small) --
Flank rod bushing --
Flank rod (long) ----
Bell crank (large) ---

Vibrating connccting link  --------=-=-----

Oil wick ----==ce-mmm-
Taper pin  ------------

Screw(9/64-40 % 6)
Screw(11/64-40 % 9)
Screw(15/64-28 X 8)

1
1
2
1
1
1
4
2
1
1
1
1
1
2
1
1
2
1
2
2
2
1

13
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E,

NEEDLE ROCKING MECHANISM (2/2)

Part No

Name Of Part

Q, TY Remarks

PB1280-0A
PB1280-1A
PB1283-0A
PB1284-0A
PB1285-0A
PB1286-0A
PB1287-0A
PB1288-0A
PB1289-0A
PB1313-0A
PB1314-0A
PB1317-0A
PB1317-1A
PB1318-0A
PB1319-0A
PB1353-0A
RE000060
WA049003
WH209001
YB030020
ZMH05001
ZMJ05002
ZSB09016
ZSB11017
75G09022
ZSH11004

Presser moving arm set -----s------
Presser moving shaft --------------

P e b

---- Needle vibrating lever shaft bushing -----------

- -

P . -

o ————— -

-

-

- -

- -

- - ——

Collar --e--mmmmmemmmmmccemmoomacanee
Needle vibrating lever ------------

Needle vibrating lever roller shaft

Roller ------mmmmmmmmmccammmmamccaann
Slider ---eemmmmmmemmccmcmemmmmmmmweas

Presser movig arm

Presser activating lever -----------
SPring ------=-=m=-=mz-emcesmeesossosooeooooooeos
Lever base roller shaft set -----~---
Lever base roller shaft -------------
SPring -------e--=-=r=--s=msmemsmosoos
Presser activating lever base ------
Flank rod hushing -----------=-=----
E-ring ------=----m=-s---mmmmmocoooe-
Washer -----es-mec-ecccmmmammaoama--
Washer --------em-cmcemmmemcaaeoao--
Taper pin ~---=--e-=mn-emmmmmmnmemn-
Screw(M5 X 0.8 X5) ---cemrmmmmmnas
Screw(M5% 0.8 X 12) ----n--emn--o-
Screw(9/64-40 X 6)  --------mmmmaam-
Screw(11/64-40 % 12) ------=n-m-m--
Screw(9/64-40%5) ---ec--mmmmanee-
Screw(11/64-40X5) -=-=mmemmmn-me-

- -

- —— -

- - -

- - -

P L

N e L b

1

1
2
'1
1
1
2
2
1
1
1
1
1
1
1
2
1
2
1
1
2
1
2
2
1
1

15
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F. | ~ MAIN NEEDLE &CAMMECHANISM
Name Of Part

Part No Q,TY Remarks
INPKZX1 --- Main needle(auxi |l iary piercer) ------------- 1
PB1109-0A --- Feedlifting rock cam ---cccemmmmmmommoomomaeeo 1
PB1284-0A —-= Collar ==mmemmmmmmrmmm e e 1
PB1289-0A --- Mainneedle activating arm -------~-~===------ 1 -
PB1290-0A --- Mainneedle avtivating arm set --<e=-s------- 1
PB1290-1A --- Feedrotating shaft ----------mmmcommmmomamnunn- 1
PB1295-0A --- Main needle cibrating crank ----------m-om--- )\
PB1297-0A --- Connection rod ------=ssammmmmmemcmmccmcmnoooe- 1
PB1410-0A --- Camshaft =----emommommmm e 1
PB1411-0A --- Bushing(left) ---------m-commommmmmco oo 1
PB1412-CA --- Bushing(middle) ----------cemcmcmmmocaeaeneee 1
PB1413-0A --- Bushing(right) -----------crmmmmmmmmcomceeee- 1
PB1415-0A --- Feedrock cam ------mmmmmmmmmommimeneeeeeee 1
PB1416-0A --- Needle vibrating grooved cam  «=~=-===-n-n--- 1
PB1418-0A --- Pressermoving cam -----------eeesmmnmamnan-- 1
PB1421-0A --- Bushing ---c---msmmmmm e 2
PB1470-0A --- Mainneedlebar ------mmcmmmmm e 1
PB1471-0A --- Main needle bar bushing(upper) --------~---- 1
PB1473-0A --- Main needle bar bushing(lower) ------------ 1
PB1475-0A --- Mainneedle clamp -----ccec--amemmmcmennana 1
PB1476-0A --- Main needle bar conneeting stud  ------------ 1
PB1477-0A --- Nain needle bar guide -------cscrmmmmmnmamaen- 1
PB1478-0A --- Square block set ---------mmmememmmmeeeee 1
PB1478-1A --- Square block shaft --------cemmmoommmmmmoeeeee- 1
PB1479-0A --- Squareblock -----mmmmeemcmmomeeeeie e l

17
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3N

MAIN NEEDLE &CAM MECHANISM

Part No

Name Of Part

Q, TY Remarks

WB051001
WB060002
WH212003
XB205002
YB030020
ZMGO06011
ZMHO05002
ZMJ05003
ZML05002
ZML06004
ZSB09017
Z5B09026
Z25B09027
ZSH11002
ZSH15002
ZSH15002
ZSH15003
ZSH15005

-

Spring washer --se----e-mo-mceeommmnoao
Spring washer -----e-=s-=m--ccommoceon-

Washer -eceemeomcmeeea--

Oil felt —--cmcmcemmm e mcmccceemameee e

Taper pin  ---------nen-

Screw(M6x 1.0x6.5)
Screw(M5Xx0.8x6) -
Screw(MS5 X 0.8 X 15)

e g e e e e s

- Nut(M5x0.8X4) ---mmemmocmmmmmceee-

Nut(M6x 1.0x4.8) -

Screw(9/64-40 X 8) a--eeemmcmmaacaaee-
Screw(9/64-40X5) -----memecmmmammoan-

Screw(9/64-40%x4) --

Screw(11/64-40 % 6)
Screw(11/64-40 % 8.5)
Screw(15/64-28 X 8)
Screw(15/64-28 x5)
Screw(15/64-28 x 4)

L mt LD P L) = L R = = e B e e = DD e

19




vo-i6119d

v0-9€Z18d
Y0-6€2l8d

c00Z08NWZ

V0-S€218d

vo-ZezZiad

0c

——VY0-1£218d

vo-s6ii8ad VO-€6118d

17 Y0-50€18d

t00Zi1s2

Z00S0TNZ
L00LS0aMm

v0-9.219d

v0-S4218d

VO-181LD

v0-08li8d

v0-802Zir3

Zi0oLiasz

£2060952Z

v0-90Zi8d

v0-242

100
£801189SZ

WSINVHDIW IVd 1004 YASSTYd

v0-00Z194

POOLIHSZ
VOo-v4Zi8

YO0-v8ii9d

v0-284l8d

I 8d \~

CENSZ

L002e48Z



G, PRESSER FOOT MECHANISM

Name Of Part

Part No Q, TY Remarks
B1274-0A ememmme Spring ---------==--=s-sss-smsmmsoossoooooes 1
C1181-0A  eememee Presser bar bushing ------------==-====--- 1
EJ1208-0A emeemees Position plate --------=szommsmmmmmomonoe 1
EJ1273-0A emmeome Tension release slide ------======c==mnmun- 1
PB1180-0A  meeeees Presser bar --s---=---=m-m=msmomomsmmmenno- i
PB1182-0A  ommemees Spring guide bar complcte  -----=------=- 1
PB1184-0A  eeemeee- SPIINg ~snnermrmmmnemnesememsennmenraaneas 1
PB1191-0A --emomes Knee lifter lever joint ------===-==n==-c--- 1
PB1192-0A  mommmmes Knee lifter lever plate ---------===-=------ 1
PB1193-0A  -memeee Knee lifter connecting rod  --------==--=- 1
PB1194-0A  semmeme Spring =---------e----=--esszc=-somsessmooooc | 1
PB1195-0A  emeemee- Knee lifter connecting rod finger ------- 1
PB1196-0A = memmemes Trundle ---cemm=mmce-mmeeemmomcemmsmmmeonaa- 1
PB1197-0A mmomees Stitch tongue supporter -------==-=-=-=-=- 1
PB1198-0A  emmeeee Stitch tongue supporter -------==---=---- 1
PB1199-0A  emeeee- O —— 1
PB1200-0A mmeemes Presser bar lifter -----c---m=e=ecemnmmannnnn 1
PB1206-0A =eee Presser bar lifter shaft --------=---==n-n-- 1
PB1231-0A -mmeee Presser foot set  —----emmmmmmmmmmcmmmommoan 1
PB1232-0A  -eeeme- Presser foot shank(left) -----------==-==-- 1
PB1233-0A - Presser foot shank(right) --------==v==--- 1
PB1235-0A - Presser foot(left) --------snmmmmmnmmmomn- 1
PB1236-0A ---mee- Presser foot(right) ----------=-===r==-=-=- 1
PB1239-0A  -eeee- U —— .
PB1272-0A  =mmeees Presser bar lifter -----c--=mmm=cmeommmmmnn 1
PB1275-0A  emmeee- Presser bar bracket =---em--memcmcomeeemma- 1
PB1276-0A  ===em-e- SPring -----sr---n--=szmnemmssmssssmooooss 1
PB1305-0A  -emmeee Foot lifter lifting lever ------=---=-------- 1
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G

PRESSER FOOT MECHANISM

Part No

Name Of Part

Q, TY Remarks

WB051001
YDO050015
ZMB02002
ZMGO05013

ZMGO05014

ZML05002
ZSA09004
ZSA11016
ZSB09027
ZSB11017
ZSB11034
ZSB11083
ZSF32007
7Z5G16023
ZSH11004
ZSL12003
ZSN32001

P L L

. L L

P R

e e en o e

Spring washer

Spring pin

P Y L L

Screw(M2Xx0.4X2) ---cev----
Screw(M5x0.8X8) ----------
Screw(M5 X 0.8X7) =r----ue--

Nut(M5x 0.8 X4)

Screw(9/64-40x2.8) ---------
Screw(11/64-40%x10) --------

Screw(9/64-40 x 4)

Screw(11/64-40%x12)  =------
Screw(11/64-40x8) ----------
Screw(11/64-40 x 18) ---------

Screw(1/2-28 X 36)
Screw(1/4-24 x 8)

—— e D R e

Screw(11/64-40X5) ---ev-mnn-

Nut(3/16-32 x 3)
Nut(1/2-28 x 8)
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H,

FEED MECHANISM

Part No

Name Of Part

Q, TY Remarks

EJ4041-0A
EJ4044-0A
EJ4045-1A
EJ4051-2A
PB1284-0A
PB1336-0A
PB1337-0A
PB1338-0A
PB1420-0A
PB1420-1A
PB1421-0A
PB1422-0A
PB1425-0A
PB1426-0A
PB1427-0A
PB1428-0A
PB1429-0A
PB4030-0A
PB4035-0A
PB4040-0A
PB4050-0A
PB4055-0A
PB4056-0A
PB4057-0A
PB6051-0A

- -

o

S ———

L

-

Feed rock shaft bushing
Collar --------snenan--
Feed rock shaft crank
Feed bar shaft
Collar ---ccmemmmeeees
Feed rock crank rod
Bushing ------ccoeeema
Feed rock crank rod pin

- ok e AL o ke e s a8

e v e e e e A

Feed rock drive grooved link set ----------

Feed rock shaft
Feed rock shaft bushing
Feed rock drive grooved

e L L L L L L L L L T L T P Y Y N )

Feed lifting rock vibrating arm -----------

Feed lifting rock crank rod

Roller shaft

Roller ==e=mmmmemamaaae

Roller shaft

Feed rock shaft
Feed lifting rock shaft crank
Feed rock shaft
Feedbar -----cccceee-
Feed lifting rock shaft crank

Poller shaft
Square block

Feed cog ~------------

e P L L L P L T
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H,

FEED MECHANISM

Part No

Name Of Part

Remarks

WA049006
WB051001
WB060002
WH106001
XA300360
XB112001
YB030018
ZMGO06011
ZMH05002
ZMJ05002
ZML05002
ZML06001
ZSA16010
ZSB08001
ZSB08006
ZSB08012
Z5B09026
ZSB11029
ZSB12015
ZSH11003
ZSH15001
ZSH15002
ZSL08001
ZSL11004

....... Washer
......... Spring washer

- e

o

- ———ap

Spring washer -------sscecmmmmmooooooaaeas
Washer eommeoommm oo
Oil wick —--cmmmmm e
Oil felt —-mmmmm e
Taper pin  ~=-ecommemem oo
Screw(M6 X 1.0X6.5) ~--meecmemmmcaaaao
Screw(M5 X 0.8 X6) ---cemmmmmcoemccaeees

Screw(M35 X 0.8 X
Nut(M5 x 0.8 x4)
Nut(M6x 1.0 x4,

I Aves wm 1

) AN E—

Screw(1/4-40 X 4,5) —emmesocmmmeeeeees
Screw(1/8-44 X 6) —--mmmecommcom e
Screw(1/8-44 X 12) ~meemmmmmmmomeeeeeos

Screw(1/8-44 x 3,

) T

Screw(9/64-40 X 5) -ommmmmmmcmm e eeeaeees
Screw(11/64-40X7) =commmmmmeememeeeeee
Screw(3/16-28 X 12) =mmmmeeeccmcccoae e
Screw(11/64-40 X 8.5)  -------ceevmmmaaaas
Screw(15/64-28X6) ---ceemmmmimmaameeaes
Screw(15/64-28 X 8)  --mmmmmmmmemeeeeeeee

Nut(1/8-44 x 2)
Nut(11/64-40 x 3)

il e IR VS B NS B S B e T T N T - N N i S NG TIPS TR N T R P T ey
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LOWER SHAFT AND ROTARY HOOK MECHANISM

Part No

Name Of Part

Remarks

A7006-0A
B1321-0A

BB6203ZZNR

C4025-0A
C4026-0A
C6018-0A
C6071-0A
C6073-0A
D6105-0A
EJ4011-0A
EJ4012-0A
EJ4060-0A
EJ6013-0A
EJ6077-0A
PB4010-0A
PB4014-0A
PB4061-0A
PB4130-0A
PB6005-0A
PB6006-0A
PB6011-0A
PB6015-0A
PB6016-0A
PB6100-0A

-

- ——

- -

Bobbin ----=-m-=-m---
Side ring =-----------

Ball bearing

Pinion -----~--====w--

Spiral gear
Opener link

Pinch sleeve (upper)
Pinch sleeve (lower)
Bobbin case complete
Lower shaft bushing(left)
Lower shaft bushing(right)
Bearing holder

- - -

- R e m e R D ER S TR Ew e S Sm wme

- e e ey A EE S e e wm m RAE E

e N S S e D S

e e s e e s S S me e e S

e e R

L L

- -

I Y L R ]

Rotary hook shaft hushing (lower) ------

Qpener crank stud

Lower shaft

Collar ----------=----
Bearing presser
Timing belt wheel
Rotary hook base(left)

Rotary hook base(right)

[ L L L EE R B R R R

P e R L

e T ]

Rotary hook shaft bushing(upper) -------

Opener crank
Bobbin case opener
--- Rotary hook assembly

Q, TY
2
1
1
2
2
2
2
2.
2
1
1
1
2
2
1
2
1
1
]
1
2
2
2
2
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LOWER SHAFT AND ROTARY HOOK MECHANISM

Part No

Name Of Part

Q, TY Remarks

WA049002
WA059004
WA079004
WH210004
XA300010
XB304001
ZMHO04001
ZSA15021
ZSA16010
ZSA16020
ZSA16025
ZSB09022
ZSB12005
ZSB15017
ZSB16011
ZSC09006
ZSH15002
ZSK 12007
ZSK12021
ZSL12005
ZS1.12006

- e Y - D S e

- o e e

Washer --------------
Washer -------====---
Washer -------=n-----
Washer --------------
Oil wick --=-=-==----
QOil felt ------ e

Screw(M4 x 0.7 X 4)

-k B e e S Em e S

Screw(15/64-28 X4.5) ------m-=--

Screw(1/4-40%4.5)
Screw(1/4-40%5.5)

Screw(1/4-40x6) --

Screw(9/64-40 %X 8)
Screw(3/16-28 X 15)
Screw(15/64-28 X 31
Screw(1/4-24 x25)
Screw(9/64-40 X 8)
Screw(15-64-28 X 8)

SCrew -----=-==-=----
SCrew -------==-=-=--
Nut(3/16-32%3.5) --
Nut(3/16-32%x3) ---

) J—

P R

e o A S D T S o A ED

2 .

NNMN-PL»MNNNMMOO-P-PMNMMN
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N

.CCESSORIES

Part No

Name Of Part

Q,TY Remarks

A7000-0A
A7001-0A
A7006-0A
A7010-0A
A7010-1A
A7010-2A
A7011-0A
A7012-1A
A7012-2A
A7025-0A
A7030-0A
A7040-0A
F7021-0B
F7022-0B
F7026-0B
F7026-1B
G7014-0A
INHAX1#11
INPKGXS
INPKZX1
J7050-1A
PB7015-0A
TLAO020
TLAO030
TLA040
TRBO06 x 07
TRB08 % 10

4y an

- -

- - - -

- -

- -

Accessory bag

Vinyl cover ------------
Bobbin ----=mm-m--------
Screw driver(small)
Screw driver (middle)
Screw driver (large)

Oiler ----=---=-mm==m=nm-
Head rest wood
Knee lifter assy
Bobbin winder

Head hinge ------------

Rubber hinge
Head cushion

Head cushion
Tweezers -~---------=--
Needle
Guide needle (piercer)
Main needle (auxiliary picrcer)

Thread stand

Oil pan --------=--r==---

Wrench 2mm
Wrench 3mm
Wrench 4mm
Spanner 6 X7
Spanner 8 x 10

- .-

- =

= -

vy e Em SR mm YR SN R Sm

- A e o

e e —

- S A S A e R S

o e W B e M W M RN mS s oA

_...-—_-.----.------—--..--—-----—-—

e AR e S R eSS

- R R R R

- e .

s R YN NN D e R

- - S e P S

e e et it

- =

- -

P S S R S

. S S

- R S8 R

R e S S

1
|
4

[u—

1
1
0
1
1
1
1

1
1
2
2
2
2
1
10
1
1
1
1
1
1
I
1
1
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K. . NUMERICAL PARTS-LIST

PART NO PAGE PART NO PAGE PART NO PAGE PART NO PAGE
PB1239-0A 20 PB1335-0A 12 l PB1422-0A 24 PB4055-0A 24
PB1272-0A 20 PB1336-0A 24 PB1425-0A 24 PB4056-0A 24
PB1275-0A 20 PB1337-0A 24 PB1426-0A 24 PB4057-0A 24
PB1276-0A 20 PB1338-0A 24 PB1427-0A 24 PB4061-0A 28
PB1280-0A 14 PB1340-0A 12 PB1428-0A 24 PB4080-0A 2
PB1280-1A 14 PB1340-1A 12 PB1429-0A 24 PB4081-0A 2
PB1283-0A 14 PB1341-0A 12 PB1470-0A 16 PB4130-0A 28
PB1284-0A 14,16,24 PB1342-0A 12 PB1471-0A 16 PB6005-0A 28
PB1285-0A 14 PB1343-0A 12 PB1473-0A 16 PB6006-0A 28
PB1286-0A 14 PB1345-0A 12 PB1475-0A 16 PB6011-0A 28
PB1287-0A 14 PB1346-0A 12 PB1476-0A 16 PB6015-0A 28
PB1288-0A 14 PB1348-0A 2 PB1477-0A 16 PB6016-0A 28
PB1289-0A 14,16 PB1351-0A 12 PB1478-0A 16 PB6050-0A 2
PB1290-0A 16 PB1352-0A 12 PB1478-1A 16 PB6051-0A 24
PB1290-1A 16 PB1353-0A 12,14 PB1479-0A 16 PB6056-0A 2
PB1295-0A 16 PB1356-0A 12 PB1661-0A 8 PB6100-0A 28
PB1297-0A 16 PB1357-0A 12 j PB1662-0A 8 PB7015-0A 32
PB1298-0A 6 PB1358-0A 12 [ PB1663-0A 8 RE000060 14
PB1305-0A 20 PB1410-0A 16 PB1665-0A 8 TLAO020 32
PB1313-0A 14 PB1411-0A 16 PB1666-0A 8 TLAO30 32
PB1314-0A 14 PB1412-0A 16 PB1671-0A 8 TLA040 32
PB1317-0A 14 PB1413-0A 16 PB1672-0A 8 TRBO6X07 32
PB1317-1A 14 PB1415-0A 16 PB4010-0A 28 TRB0O8X 10 32
PB1318-0A 14 PB1416-0A 16 PB4014-0A 28 WAO030003 10
PB1319-0A 14 PB1418-0A 16 PB4030-0A 24 WA030004 10
PB1330-0A 12 PB1420-0A 24 PB4035-0A 24 WA049001 2
"PB1331-0A 12 PB1420-1A 24 PB4040-0A 24 WA049002 30
PB1332-0A 12 PB1421-0A 16,24 PB4050-0A 24 WA049003 14
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119-2 SERIES

119-2/N

119-2 /W

HIGH SPEED TWO NEEDLE PICOT
STITCH SEWING MACHINE

INSTRUCTION MANUAL



INSTRUCTICN MAINUAL

1. Names of the main parts

2. Directions for use

(1)
(2)
(3)
(4}
(5)
(6)
{7)
(8)
(9}
(10)
(1)
(12)
(13)
(14)

Setting the stitching needles

winding the under thread

Threading the bobbin case

Placing the bobbin case in the rotary hook
Upper threading of the machine

Drawing up the under thread

Under thread tension

Upper thread tensicon

Adjusting the presser foot pressure
Adjusting the stitch length

Setting the main needle (Auxiliary piercer)
Setting the guide needle (Piercer)

Sewing a corner and a small circle

Sewing a right-angle corner

3. Lubrication

4. Troubles and steps to take

5. Machine head specification



1. Names of the main parts

(1)
(2)
{3)
(4)
{5)
{6)
(7)
{8)
(9)
(10)
(11)
{12)
(13)
(14)
(15)
(16)
(17)
{18}
(19}
(20)
{21)
{22)
{23)
(24)
{25)

Arm

Bed

Face plate

Side cover

0il tank cover

Bed slide {Right)

Bed slide (Left)

Throat plate

Thread guide, A

Thread guide, B

Thread guide, C

Thread tension regulator (Assembly)
Take-up lever

Guide needle (Piexcer)
Stitching needles

Main needle {Auxiliary piercer)
Hand wheel

Rotary hook hase {Right)
Rotary hook base (Left)
Rotary hook

Feeder

Presser foot actuating lever
Presser foot lifting arm
Presser foot {(Assembly)
Pressure requlating screw
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{3) Threading the bobbin case {4) Placing the bobbin case in the rotary hook

braw about 5 c¢cm of the thread out of the bobbin case.
Hold the casc as shown below and place it in the rotary
hook.

Thread the bobbin case as shown below.

Attantion) When viewed from the back, the bobkin
shonld turn clockwise in the bobbin
case Lf the under thread is pulled out.

--*'
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{6) Drawing up the under thread

Draw out the thread from the hole 1 of the bobbin
case and stretch it on the bed, Hold the two upper
threads between the thumb and forefinger of the
left hand. And with the right hand, rotate the
hand wheel once and draw the upper threads up as
shows in the figure. And then, the under thread
comes out.

(7) Under thread tension

Tension of the under thread increases when the thread
tension regulating screw is turned to the right while
it decreases when the screw is turned to the left.

Thread tengion
rugulacing screw




{10) Adjusting the stitch length

stitch length can be adjusted by loosening and
sliding the hexagonal nut (1) located at the end
of the feed rock rod. To increase the stitch

" length, slide the rod away from you, while to
shorten the stitch length, slide it toward you.
when the desirable length is obtained, tighten
the hexagonal nut (1).

{11) Setting the main needle

For replacing the main needle, loosen the main nesdle
setscrew, remove the main needle from the main needle
clamp and set a new one. Care should be taken to see
that the stitching needle may be housed properly in
the groove of the new main needle when it comes down.
The position of the new main needle should be adjusted
so that about 1.6 mm of its curved part appears above
the throat plate.

&

Main needle
{(Muxiliary piercer)
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{14) Sewing a right-angle corner

When the main needle pierces the material to make
the last hole of the straight stitch, raise the
presser foot and turn the material before the
stitching needles enter it. Then bring down the
presser foot again, and proceed with the stitch.
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{3) Points to be applied oll at the left end of the {4) Points to be applied oil at the mnachine bottom

"machine

Remove the face plate. apply oil to all the movable
. parts insida and set the face plate back.

op-

)
©°
3
Jd
4
ot
oo
o
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5. Machine head specification

10.

11,

Product name

Machine model
Stitching speed
Bed dimension
Depth size
Lubrication
Stitch length

Needle stroke

Presser foot lifting height

Applicable needle

Applicable rotary hook

HIGH-SPEED 2~NEEDLE PICOT SEWING
MACHINE

119-2

2500 stitch/minute

178 x 475 mm

235 (effective 214) mm
Manual oiling

4.5 m (max.)}

stitching needle and guide needle
Main needle 16.5 mm

5 mm

e X M20
PG X 8

PKZ X 1

Stitching needie
Guide needle
Main needle

33,4 mn

All-roting horizontal type rotary hook 12 C
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